cuT LENGTH LONGER
THAN CAST!NG

625 650

TO LOCK ARM IN
ENGAGED POSlTi

GRIND STOP TO sdn

SEAT .
BULKHEAD

5/16 INSIDE DlA

5/16
DIA,

5/16 DIA.
REF.
NO. PART NO.
1. E27-3110
2. E27~1160
3. E27-3160
4. E27-1240
S. E00-2513
6. E12-3190
7. E27-6160
8. E27-3100
9. E27-1200
10. E00-2517
11. E27-6120
12. E27-5100
13. E27-3120
14. E27-3130
15. E24-5100
16. E24~-1611
17. EQ0-4100
18. E00-6206
19. E24-5110
20. E27-3150
21. E27-3170
22. E27-3180
23. E27-6100
24. E00-2522
25. EQ0-2525
26. E00-2416
27. E00-2531
28. EQ0-2524
29. E00-2514
30. EQ00-2508
31. E12-3230
32. E00-6202
33. E27-6150
34. E27-6191
35. E00-4700
36. E00-3700
37. E00-2505
38. E27-1210
39. E27-2160
40. E27-6131

PART NAME QTY.

TORQUE LINK ARM (MAKE FROM E27-3120)....1
5/16 MALE ROD END.vvervcccnnnnnnnnneoassd
TORQUE LINK GUSSET .125 4130 STL........2
RUBBER INSERT...0cceuveeonnonoannnaansasl
BOLT 5/16 X 1=1/2..00veeeccsconesonnsneal
(REF. P/N) TORQUE LINK BRACKET..........1
ALUMINUM INSERT...00ceveeencensoanaansasl
TORQUE LINK ATTACHMENT TUBE........0000.1
RUBBER WASHER 1/8" THICK...e00uvoesossoo2
BOLT 5/16 X 2.cevvvennsonsoenonnnnaannasl
BUSHING (MAKE FROM E27-3120)............1
CLUTCH ARM CASTING...occooeeesnveconanssl
UTH HANDLE .+ s eetsaeeaneoacsnasasnvosenssl
CLUTCH ENGAGMENT HANDLE.....eevvveooasssl
UPPER ENGINE MOUNT CUP.....ccvvvvunn. o1
RUBBER STRIP..:tvuerenecenncsannnsonansol
1/8 WASHER.......... Ceereeerneeesrenneed2
1/8 X 1/4 ALUMINUM POP RIVET....c00000..2
UPPER FRAME CLEVIS CASTING.......c00....1
IDLER PULLEY BRACE (FROM E27-3120)......1
IDLER ARM WELDMENT.......... R S |
IDLER ARM BUSHING (FROM E27-3120).......1
IDLER PULLEY ASSY:.veeeveeeovrovoscoconnsel
BOLT 5/16 X 3uveeeenceannnn P 1
BOLT 5/16 X 2-1/4 ALL THREAD............1
BOLT 1/4 X 1=3/4.cevveeonncncnnacnennoensl
BOLT 5/16 X 2=1/Gceuueennnerrnnnens ceees2
BOLT 5/16 X 3=1/2.ccuccecnncacnsecannnes
BOLT 5/16 X 1=3/4ucccececncecanvecnanees?
BOLT 5/16 X 1=1/8.cccececcnnnonnn ceesesel
(REF. P/N) CLUTCH PIVOT ARM BRACKET.....1
1/8 X 1/4 STEEL POP RIVET..evveeeeuoseas2
CLUTCH SPRING TUBE WELDMENT.......ce00..1
IDLER PULLEY SPACER...cceveveeccecernaasl
1/2" WASHER. .ecevaneeoncconcccasnnsceseed
1/2" FIBERLOCK NUT..ceuvevonooonnnoconsal
BOLT 5/16 X 7/8uvceecernceecnnaess ceeee2
CLUTCH IDLER SPRING....... Ceereeenranees
5/16 MALE ROD END, TEFLON.....e0eceosaeol
CLUTCH TUBE PISTON..u::eveveeonvcosansssal

NO -WELD
ABOVE
TOP OF TUBE|

P

T @ e

==

3

FOR EQUAL BELT TENISION
- /. THE PULLEY MUST BE
T PARALLEL WITH. THE ENGINE

' 53’é /&’

15.020 ——= ()] Cenicalfies AT | NG

=
. !a A 1/8 —of [ —
<L ¢ deisA _DRLL 5/16 TYP. -

UPPER SEC. SHAFT 4 3& 1

'BEARING MTG. HOLES 3, LOWER SEC. SHAFT
| 3 4BEAR!NG MTG. HOLES

t

. BETWEEN THESE TUBES. ) - OF secoqunv

1‘ . b= = i ’
KT CATT NS o " /@ A. =3
. TO PRE LOAD. T 1
L A tr 9% -
(SHOWN REVOLVED 90°) el
I \ =
q. > ’m: >
g T——y N t
= 14 APPROX . 4
f—\ LOCK ANGLE i . :
\\ L - — e -

ENSlNE —-————-’- 90°

€SECONDARY DRIVE
-\ o

: 16-3/4 APPROX. e ’
V@x - I "CENTERLINES i \\ %%T HOLD

— = 3
MIN OF 1/16 CLEARANCE : \i\‘ . 6_4 ‘

T—iz_‘-:_; 4 PplCs. - | =
&= . RN S

© MIN.

(2

JUSE THl? ROD _END
lNSUﬁ%Atbﬁtp EJ?bN
ON THE DR IVE _SYSTEM

(' TO_MAINTAIN PARALLELITY.
WITH CRANKSHAFT CE“TERLINE)

-MUST BE A SLIP
FIT IN TUBE,

FLUSH
ONE SIDE

TYP. TUBE
FOR BUSHINGS

FLUSH
BOTH SIDES

DIMPLING

NOTE: THE _SQUARE TUBING‘

RTIO

N OF THE

"‘%‘WFHE or‘%“RfEE‘%EBuR"T

ROTORWAY INTERNATIONAL
PHOENIX , ARIZONA
sene: NONE

DATE: 2 ’] - 9]
ENGINE CLUT

APPROVED BY: // DRAWN BY P H.
1 & /ée(7 REVISED
CHAND T T'O'"RQ@E LINK:

DRIVE MOUNT AND UPPER ENGINE MOUNT

 ORAWING NUMBER

E27-2000

24X36  PRINTED ON NO. 1000H CLEARPRINT



